G-17 i EMBLEM

24

G-1 fi#%84H 4 CRANKCASE ASSY

s
S/N

ZHHNRS
Part No.

% A B R

Description

HE
Quantity

% IE

Remark




1 11100 HEHVEEEREY Crankcase 1
2 11130 T E R Valve chamber clapboard sub-assy 1
3 12252 BEAE (XKD 13 M5 X118 Stud M5X 118 2
4 12253 B (XKD 13 M6X 52 Stud M6X 52 2
5 13180 ihdmE (17X30X6) Oil seal(17 X 30 X 6), crankshaft 1
6 15463 ML P85 %8 55 Cover, oil filter 1
7 15465 B Gasket 1
8 15512 1R EIR =4 Return pipe 1
9 19721 NEAE Flow guard, lower 1
10 26311 TR Sway bar 1
11 26321 I Keeper, sway bar 1
12 26327 VREEAEAT I 8 Oil seal, sway bar 1
13 26329 R Washer, sway bar 1

—1--

G-1 fi#%84H 4 CRANKCASE ASSY

FF 5
SN

EWHERS
Part No.

% A B R

Description

HE
Quantity

# E

Remark




14
15
16
17
18
19
20
21

41151
GB5789-86
GB5789-86
GB5789-86
GB5787-86
42130
GB5787-86
11132

JEM (—)

HZ A M6 X 14

HZ e M5 X 10

HZ A4 M8 X 18
M6 X 12 /N2 A
TR

M6 2 RE
SITERBIR

Bottom plate ( 1)

Bolt M6 X 14

Bolt M5X10

Bolt M8 X 18

Bolt M6x12

Bottom rubber

Nut M6

valve-chamber, partition

— NN R DN~

D

G-2 Hi#hEE 44 CRANKCASE COVER ASSY

s
S/N

ZHHNRS
Part No.

% A B R

Description

¥ E
Quantity

& I

Remark




el o N T R S

11118
11119
11212
11213
11311
13180
15610
15611
15612
15650
15651
15652

ENLEE ¢ 8X 14
AR B
TRIH R FE

T IE 2 2 ]
it b 4R 5
i (17X30X6)
IR N e
GINGIAN
BLIH 2% 4 ]
By 2 20 1
IR

Ml 78 2 44 1)

Set pin $8X 14
Gasket, crankcase
Drain plug
Washer
Crankcase cover
Oil seal(17 X 30X 6), crankshaft
Dipstick sub-assy
Dipstick

Seal, dipstick

Oil plug sub-assy
Oil plug

Seal, oil plug

e el el e aa \® I 'S I O )

-3

G-2 Hi#hEEE 44 CRANKCASE COVER ASSY

s
S/N

ZHHNRS
Part No.

T M 2 K

Description

¥ E
Quantity

& I

Remark




13 25120 WA M Bl 5 44 Driven gear sub-assy, governor 1
14 25121 T B 5% Driven gear, governor 1
15 25131 UiBERES Sliding sleeve 1
16 25141 T R Flyweight 2
17 25151 A Governing shaft 1
18 25163 TR Pin, flyweight 2
19 25164 A I~ Snap ring 1
20 25165 VR Bl iA e Washer, driven gear 1
21 GB276-94 17K 6203 Bearing 6203 1
22 GB5789-86 R M6 X 29 Bolt M6 X29 6
e
G-03 S L7 CYLINDER COVER
Y /ansy
/ ‘;/ 7~/
/ 1
(= Qv////
FF 5 ZEHHENS - _r HE # 1
S/N Part No. = AE 2 Description Quantity Remark




1 12221
2 12311
3 34200
4 GB5789-86

ATk A 1
v
KAEIE

B2k M6 X35

Gasket, cylinder head
Cylinder cover

Spark plug

Bolt M6 X35

O = =

-5--

G-4 il V& SEM B CRANKSHAFT, PISTON & CONNECTING ROD




FF 5 EHMENRT - . HE # 1E
S/N Part No. = AE 2 7 Description Quantity Remark
1 13110 i R Crankshaft sub-assy 1
2 13111 il #h Crankshaft 1
3 13118 Stk Woodruff key 1
4 13130 EMHE Connecting rod 1
5 13131 R Shank 1
6 13132 T Cap connecting rod 1
7 13133 HEFT IR Bolt 2
8 13211 TS Piston 1
9 13221 T FE A Piston pin 1
10 13222 G IR Circlip, piston pin 2
11 13300 TR Piston ring set 1
12 13311 HER (—) Piston ring ( [ ) 1
13 13312 IR (2D Piston ring (1I) 1

G-4 il V5% % B B CRANKSHAFT, PISTON & CONNECTING ROD




FF 5 EHMENRT - . HE %
S/N Part No. = AE 2 7 Description Quantity Remark
14 13320 bHEZAERE S Oil ring, 3-piece 1
15 13321 fof Expander 1
16 13322 JUERN Side rail 2
17 14211 IERT E 5 Timing driving gear 1
18 GB276-94 Hh7K 6203 Bearing 6203 1

-7--




G-5 B 4 K144 COMBINATION OF CAMSHAFT & VALVE

S FHANST LA Description L& & I
S/N Part No. p Quantity | Remark
1 14111 Y2 Camshaft 1
2 14114 R Washer, camshaft 2
3 14455 HEFE Tappet 2
4 14711 AT Intake valve 1
5 14721 AT Exhaust valve 1
6 14730 43 Oil seal, valve stem 1
7 14751 AR Spring seat, valve 2
8 14755 ANELS Valve spring 2
9 14758 AT Cap 2

—-8--




G-6 LIl 2 5 B CARBURETOR ASSY

D
RZS
(249
P55 ZHHNRS - .. HE % 1E
S/N Part No. F A B Description Quantity | Remark
1 12254 B ERR Gasket, intake port 1
2 16100 A R SNEY Carburetor assy 1
3 16141 i 284 Connecting block 1
4 16142 i Yoy Gasket, carburetor 1
5 16148 BELRUT TR Choke lever |
6 16210 FrEHEe Float chamber sub-assy 1
7 16211 FTE Float chamber 1
8 16213 JEERIRET Screw 1
9 16214 JEC R RAT 25 Seal, screw 1
10 16215 T = BOMIBRET Drain screw, float chamber 1
11 16216 T E= OISR ET 2 b Washer 1
12 16219 FTFEEHR Gasket, float chamber 1
13 16230 FTHE Float sub-assy 1
14 16240 TG Needle valve 1

-9




G-6 L2 5 B CARBURETOR ASSY

L Co9 T T
Trod b g
3 [/ & S $-25
/ ) P
) o 5
FF 5 ZEHHENS - . HE %
S/N Part No. = AE 2 Description Quantity Remark
15 16250 il 3R & =K Mixture chamber body 1
16 16251 FE WM E Main nozzle 1
17 16254 Bl Main jet 1
18 16280 WARMNHE Throttle unit 1
19 16311 b TmE etk Throttle lever 1
20 16312 T4 R e A Airproof washer 1
21 16313 T4 R Washer 1
22 16314 T4 R [ 5 Cover 1
23 16330 BELIRG T2 & Choke unit 1
24 16421 BRI RET Idle adjusting screw 1
25 GB5789-86 I2ET M4 X6 Screw M4 X6 2

--10--




G-7 BMFH R FUEL TANK ASSY

F s TG T A 2 W Description % & &
S/N Part No. Quantity | Remark
1 16610 WA Fuel tank 1
2 16510 WRIMIAE o5 Fuel filer cap 1
3 16916 o EAR Filter cup 1
4 16950 HH bk Outing the oil deals with contact 1
5 16937 T Pipe clamp 1
6 16931 i Pipeline 1
7 GB5787 W M6 X 16 Bolt M6X 16 2
8 GB95-85 e Washer 6 4
9 16820 B X X Rubber 4

—11--




G-8 EEIEIE RS AIR CLEANER ASSY

F 5 EFHHERS .. HE &
S/N Part No. T A A A Description Quantity Remark
1 17131 7 A A Housing, air cleaner 1
2 GB6177-86 HZRE M5 Nut M5 2
3 17171 YA S 4 Brocket, air cleaner 1
4 17133 T PEAS TR Foam, air cleaner 1
5 GB95-85 H[E 5 Washer 5 4
6 GB818-85 +7 P SkIB4T M6 X 10 Pan screw M6x10 4
7 17111 FPEAR Cover, air cleaner 1
8 17331 PRI Gasket, air cleaner 1

—19--




G-9 JH§ 8% MUFFLER

F 5 EFHHERS .. HE #F
S/N Part No. T A A A Description Quantity Remark
| GB5789-86 W24 M620 Bolt M6X20 2
2 12255 HA DA Gasket exhaust port 1
3 18300 JH A A Exhaust muffler 1

13-




G-10 R3N85 RECOIL STARTER

13§

FF 5 ZEHHENS = w4 Descrinti HE # 1
S/N Part No. a escription Quantity | Remark
1 19710 W 2R A Fan hood sub-assy 1
2 27300 SRzl a% Recoil starter 1
3 27311 JEAR SRR Friction spring 1
4 27313 hr g Rope 1
5 27315 ML IRET Shoulder screw 1
6 27319 N Spiral spring 1
7 27331 T Ratchet 2
8 27341 A Lid, spring 1
9 27351 sl iRE Spool, starter 1
10 27361 T Grip, starter 1
11 27381 HhE Casing 1
12 27384 T A Spring seat 1

—14--




G-10 R3N85 RECOIL STARTER

FF 5 EHMENRT - . HE # 1E
S/N Part No. T A A A Description Quantity Remark
13 GB5789-86 2R M6 X8 Bolt M6 X8 3
14 GB5789-86 1R M6 X 14 Bolt M6 X 14 3
15 27312 RT3 Ratchet spring 2

—-15--




G-11 JHEEH R4 GOVERNING CONTROL SYSTEM

F5 | BHARS R S R | &%

S/N Part No. a P Quantity | Remark
1 26331 W Governor arm 1
2 26341 W PAT Pull-rod, governor 1
3 26362 R K T R A Lock bolt 1
4 26363 EDEDA Return spring 1
5 26364 Tt R T e Assistant spring, governor 1
6 26410 T SR AR A Mount, governor 1
7 26412 R Handle 1
8 26414 TENIAR Positioning plate 1
9 26415 W Spring, governor 1
10 26418 WIS Wave washer 1
11 26419 ks Washer 1

--16--




G-11 JHEEH 24 GROVERNING CONTROL SYSTEM

ﬂ!

FE | BHAERE o 0 2 2 7 Description HE | &%
S/N Part No. Quantity Remark

12 26420 WA S HE AR A Supporting plate unit 1

13 26422 PAT A AR Pressure plate 1

14 GB6177-86 BEL) M6 Nut M6 2

15 GB818-85-H B2 M5 X 25 Bolt M5 X 25 1

16 GB5789-86 B2 M6 X 14 Bolt M6 X 14 2

17 GB818-85-H 124 M5 X 16 Bolt M5 X 16 1

—17--




FF 5 EHMENRT - . HE # 1E
S/N Part No. T A A A Description Quantity Remark
1 19722 E AU Fan, flywheel 1
2 27371 e Starting flange 1
3 27500 KERLALE Flywheel 1
4 27515/146F kiR M12X1.25 Nut M12X1.25 1

—18--




G-13 & ‘kKZR B 44 IGNITION COIL

5 FHHERS - . HE %
S/N Part No. = AE 2 7 Description Quantity Remark
1 34310 KAEFENH Cap, spark plug 1
2 34410 S5 Cable, engine stop 1
3 34500 KL P ZH A Ignition coil sub-assy 1
4 34510 FUKE ] Ignition coil 1
5 GB5789-86 R M6 X 27 Bolt M6 X27 2

--19--




G-14 K HHL AL

GENERATOR ASSY

5 TS = - o B HVE
S/N Part NO. FHEE Description Quantity Remark

1 31763 LA 5 Generator cover, Right 1

2 GB5789-86 M8 X 20 KA+ g Bolt M8X20 4

3 31715 HF R Rotor Assy 1

4 6202 LAl Generator bearing 1

5 31710 EF R Stator Assy 1

6 31712 FEATL S 22 Generator stay 1

7 21192 IR Rubber 1

8 31711 M8 X 165 7~ Mg ke Bolt M8X 165 1

9 GB5787-86 M6 X 90 s Bolt M6X90 4

--20--




G-14 K HHLA B GENERATOR ASSY

,: ;
S S5y

55 TS = . L. B e
S/N Part NO. Reidinatd Description Quantity Remark

10 31714 HMLE o5 Generator end cover 1

11 GB5787-86 M5 X 10 75 84T Bolt M5X10 3

12 41151 JERAR (=D Bottom plate CII) 1

13 42130 TR Bottom rubber 2

14 GB5787-86 M6 X 30 /N g AR Bolt M6X30 2

15 GB5787-86 M6 2} Nut M6 2

16 GB5787-86 M6 X 12 /NS g e Bolt M6X12 2

-21--




G-15 #ZHIERE K CONTROL ASSY

Fs FHANST T M 2 W Description # % &
S/N Part No. Quantity | Remark
1 37300 P TR Control panel assy 1
2 GB5789-86 124 M6 X 14 Screw M6x14 4
3 32180 M 12uF Volume of electric 12 uF 1
4 37512 IR A AC current protector 1
5 35510 AU Consent 1
6 37420 B R Voltmeter 1
7 35410 RANPFFR Generator switch 1
8 37321 J& Control panel case 1

_2D--




G-16 V1Z2E 4 FRAME

F5 | FHAERS 2 30 1 & I Descrinti HE | &%
S/N Part No. 3 eseription Quantity | Remark
1 41111 GRS Frame sub-assy 1
2 29161 EH Connect mat 2
3 GB5789-86 2k M8 X 32 Bolt, M8 X 32 2
4 GB6177-86 BERE M6 Nut, M6 6
5 GB5787-86 W2 A4 M8 X 18 Bolt, M8 X 18 4
6 41351 WL ek 7% Rubber mat 4
7 GB5789-86 WA M8 X 32 Bolt, M8 X 28 2

-23--




G-17 57 EMBLEM

Py AC 220V

=R, SLEBNERMA
AHARE,

6

A RR R S B ERIB R .

X ERBIVLEI7 A INRRE .

1 EAAENR, ERNNERREARAREIR, MiEH#O20-350m.
2. b

3

REMA AR
AFNEARAEARIIRN, BFARBESHSAEIN-30 SERELESR.
s &Tiﬁltm, WERERRMS.

7
8
P55 ZHHNRS - .. HE % 1E
S/N Part No. F A Description Quantity | Remark
1 37300 P AR UG AE Control panel 1
2 68129A BSETE A Model label A 1
3 68226 B Rliie Emblem, tortoise and rabbit 1
4 68231 FE AT R e Emblem, choke lever 1
5 68222 I LI G TE Emblem, adding oil 1
6 68211 =y Sifliyid Emblem, fuel 1
7 68225 HEEHLHIETE Emblem, oil 1
8 68129B 25T B Model label B 1

-4




	PREFACE
	Description
	Remark
	Part No.

	Part No.
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark
	S/N
	S/N
	Description
	Part No.

	Description
	Remark
	Part No.

	Description
	Remark
	Description
	Remark

